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9.000 GHz 13.000 GHz 1.000 MHz | 12.70579 GHz | -48.66 dBm ~36.66 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.79228 GHz -43.79 dém | ~36.79 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73456 GHz -45.82 dBm -32.82 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75956 GHz -45.68 dBm -32.68 dB
i i
L I ] L i [ L
Date 16 ALIG 2017 10.55'53 Date 16 AUG 2017 10.57°23
LTE Band 66 / 3MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
trum tr
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel dem  Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tLh-‘rk Limit (Lnnrx
10 AdfE—$PURIONS | INF_ARS 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
30 dB -30 dBm
-40d8 40 dBfn L1
50 dar st S 50 dBmy g
s o — —
60 e
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 973.58071 MHz | -53,71 dBm ~40,71 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 2 -53.21 dém -40,21 dB
GHz : | 1.000 MHz 1.69948 GHz | -54.17 dBm 41,17 dB 1.000 GHz 1,700 GHz | 1.000 MHz -54.12 dBm -41,12 d8
z 3,000 GHz 1.000 MHz | 2.09173 GHz -53,00 dBm -40,00 dB 1.790 GHz 3.000 GHz 1.000 MHz | -52,83 dim | -30.83 d&
GHz 2,000 GHz | 1.000 MHz 3.42071 GHz | -36.65 dBm -23.65 dB 3.000 GHz 2.000 GHz | 1.000 MHz -38.53 dBm
9.000 GHz 13.000 GHz 1.000 MHz | 12.66779 GHz -48.61 dBm -36.61 dB 9.000 GHz 13.000 GHz 1.000 MHz | 0029 GHz -43.59 dém |
13.000 GHz 18:000 GHz 1.000 MHz 15.75498 GHz = -33.05 dB 13.000 GHz 18:000 GHz 1.000 MHz 15.76038 GHz -45.85 dém -32.65 dB
i i
i i 11
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SPORTON L.

Al

FCC RF Test Report

Report No. : FG771905B

LTE Band 66 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
10 AdRR—BBURIOUS LINE ABS 55 _10 ddPR—BPURIOUS |INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm
o 1 sk sttt ([| < 4o ! ey
-5 T T - % ~- - = ————— " ~
poesreB sl il
60 de -50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 926.01349 MHz | -53,40 dBm 40,49 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 829.46777 MHz -53.46 dBm —40,46-dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.66694 GHz | -54.25 dBm -41,25 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68443 GHz | dém -41,43 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.08951 GHz -52,80 dBm -30,80 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2.08851 GHz dBm -40.17 di
3.000 GHz 9.000.GHz | 1.000 MHz 3.48771 GHz | dBm -31.48 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.48771 GHz | 8 dBm -33.18 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.69229 GHz | dem | ~36.62 dB 9.000 GHz | 1.000 MHz | 12.69529 GHz -43.75 dBm | ~36.75 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74331 GHz dBim -32.80 dB 13.000 GHz 1.000 MHz 15.72706 GHz -45.93 dBm -32.83 dB
L i = L )i J OO ]

Date 16 AUG 2017 112402

Date 16 AUG 2017 112316

Highest Channel / QPSK

Highest Channel / 16QAM

=]
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk PARS Limit (Lnnrx
-10 MRR—HEURLOUS LINE ABS BARS 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
-30 dB -30 dBm
40 da -40 dBm
o RIS O ||| . ot |
o N s & 5 s w
pret i |
60 e
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 93916292 MHz | -53.4¢ dBm 40,44 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 943,52574 MHz -53.65 dBm -40,65 df
1.000 GHz 1,700 GHz | 1.000 MHz -54.51 dBm -41,51 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65995 GHz 54,40 dBm -41,40 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -52,98 dBm -30,98 dR 1.790 GHz | 3.000 G 1.000 MHz | -52,98 dim | -30.98 d&
3.000 GHz 2,000 GHz | 1.000 MHz -47.98 dBm -34.98 dB 3.000 GHz 2.000 GHz 1.000 MHz 6.88393 GHz | -47.87 dBm -34.87 dB
9.000 | 13.000 GHz 1.000 MHz | dBm | ~36.72 dB 9.000 GHz | 13.000 Gl 1.000 MHz | 12.68829 GHz ~36.56 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.65 dBm -32.65 dB 13.000 GHz 1.000 MHz 15.75206 GHz -32.73 dB
L i VI v L )i
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e% FCC RF Test Report Report No. : FG771905B

SPORTON LASB.

LTE Band 66 / 5MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Ap Limit {
-10 AdAR—HEURIOUS LINE ARS PASS _10 ddPR—BPURIOUS |INE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 d 40 dBm +
i~ = oA | 50 dBm R —_ s~
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz | -53.50 dBm 40,50 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 933.34563 MHz -53.48 dBm —40, 48 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.66854 GHz | -53.86 dBm -40,86 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68554 GHz | -54.32 dém -41,32 d8
1.790 GHz | 3,000 GHz 1.000 MHz | 2.98770 GHz dBm -40,14 dB 1.790 GHz | 3.000 GHz 1.000 MHz | 2 4 GHz -53.07 dBm -40.07 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.42071 GHz | dBm “! dB 3.000 GHz ©.000 GHz 1.000 MHz 3.42071 GHz | 65.16 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68579 GHz | dBm | ~36.41 dB 9.000 GHz | 1.000 MHz | 12.77028 GHz -43.58 dBm | 5,58 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75831 GHz dBim -32.90 dB 13.000 GHz 1.000 MHz 15.71957 GHz -45.91 dBm -32.91 dB
[ i (| ) i il ] OO ]
Date 16 AUG 2017 11:58.28 Date 16 AUG 2017 13:32°58

Middle Channel / QPSK Middle Channel / 16QAM

e
Ref Level 0,00 dBm  Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dém Offset 5.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk PARS Limit (Lnnrx
-10 AAE—HEURIONS |INE ARS PARS _10 MERR—BOURIONS | INE ABS
“SpURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 da| -20 dBrm
30 dB -30 dBrm
a0 da -40'dBim
A U N
~ 50 dBmy r—— 5 =
o b
60 e
-70 dB 70 dBm
-80 der -80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz | |[ Start 50.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz B880.50725 MHz | -53.65 dbm —40,65 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 873.72064 MHz -53.26 dBm -40,26 db
1.000 GHz 1.700 GHz | 1.000 MHz 1.69908 GHz | -54.23 dBm -41,23 0B 1.000 GHz 1,700 GHz | 1.000 MHz 1.68128 GHz | -54.30 dBm -41,30 d&
1.790 GHz | 3.000 GHz 1.000 MHz | 2.00080 GHz -53.10 dBm | -40,10 4B 1.790 GHz | 3,000 G 1.000 MHz | 2.06311 GHz -53.00 dBm -40.00 d&
3.000 GHz 2.000 GHz | 1.000 MHz 3.48571 GHz | -47,28 dBm -34.26 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.66143 GHz | -47.35 dBm -34.95 dB
9.000 | 13.000 GHz 1.000 MHz | 12.66979 GHz | 52 dBm -36.52 4B 9.000 GHz | 13.000 G 1.000 MHz | 12.70129 GHz dem
13.000 GHz 18.000 GHz 1.000 MHz 15.74706 GHz -45.78 dBm -32.72 dB 13.000 GHz z 2 1.000 MHz 15.74498 GHz -45.82 dBm
L i VI v L )i O]
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 66 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Offset 5.20'dB

Ref Lovel dem  Offset 5.20 d8 Mode Auto Sweep Ref Lavel dBm Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {theck Limit ¢heck
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
-30 dB =30 dBrm
-40'dB -40 dBm
- 50 dBm e - A
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B899.41272 MHz | -53.55 40,55 dB 30,000 MHz | 1.000 GHz | 1.000 MHz BS 082 MHz -53.45 dBm -40,45 d&
| 1.000 MHz 1.68793 GHz | -41,31 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64350 GhHz | -54.29 dém -41,29 dB
3,000 GHz 1.000 MHz | 2.07722 GHz -52,71 dBm -39.71 dB 1.790 GHz 3.000 GHz 1.000 MHz | 2.00456 GHz -53.02 dBm | -40.02 d&
9.000.GHz | 1.000 MHz 5.88843 GHz | -48.01 dBm -35.01 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.87593 GHz | -47.82 dBm -34.82 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.68779 GHz | -43.29 dim ~36.29 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.65029 GHz 43,50 dBm ~36.50 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.72373 GHz -45.87 dBm -32.87 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.71873 GHz -45.81 dBm -32.81 dB
i i
L I1 [ | [Fa L il [ | gl

Date 16 AUG 2017 13:36 50

Date 17 AUG 2017 09:38:23

LTE Band 66 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum 2 tr
Ref Level 0,00 dBm  Offset 5.20 d8 Mode Auto Sweep Ref Lavel dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tLh-‘rk Limit (Lnnrx
B L e Lt 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dB -30 dBm
-40d8 40 dBfn L1
[l . - skl : — -
60 e
-70 dB -70 dBm
-80 der -60 dBm
-0 der 90 dBim
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 961.45177 MHz | .35 dBm —40,35 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 851.47676 Mz -53.52 dém -40,52 dp
GHz : | 1.000 MHz 1.69318 GHz | dBm -28,58 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69318 GHz | -43.09 dém -30,08 d&
z 3,000 GHz 1.000 MHz | 2.98540 GHz 78 dBm | -30,78 dR 1.790 GHz 3.000 GHz 1.000 MHz | 2.08801 GHz -53 iBm -40.01 d&
GHz 2,000 GHz | 1.000 MHz 3.42121 GHz | 5 dBm -23.96 dB 3.000 GHz 2.000 GHz | 1.000 MHz 3. | -38.36 dBm -25.36 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.69029 GHz -43.55 dBm. -36.55 dB 9.000 GHz 13.000 GHz 1.000 MHz | 16035 GHz 43,55 dBm | -36.55 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.75123 GHz -45.92 dim -32.92 dB 13.000 GHz 18:000 GHz 1.000 MHz 5.73123 GHz -45.73 dBm -32.73 dB
‘ i | )il
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 66 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-1p AfE—HRURIOUS LINE 8S PASS _10 déRp_EPURIONS |INE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da -40 dBm
- 50 dBm it -
60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 89747376 MHz | -53.4¢ dBm —40, 44 B 30,000 MHz | 1.000 GHz | 1.000 MHz | 977.45877 Mz -40 4% dp
1.000 GHz 1,700 GHz | 1.000 MHz 1.69598 GHz | -53.84 dBm -40,84 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69598 GHz | -41,17 d&
1.790 GHz | 3,000 GHz 1.000 MHz | 2.95787 GHz 1.790 GHz | 3.000 GHz 1.000 MHz | 2 -40.07 d&
3.000 GHz 2,000 GHz | 1.000 MHz 3.48121 GHz | 3.000 GHz 2.000 GHz 1.000 MHz 6.88943 GHz | -34.50 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68329 GHz | 9.000 GHz | 1.000 MHz | 12.67279 GHz -43.62 dBm | ~36.62 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73331 GHz 13.000 GHz 1.000 MHz 15.72498 GHz -45.76 dBm -32.76 dB
L i L )i O]
Date 16 ALIG 2017 135328 Date 16 AUG 2017 13.54:34
Highest Channel / QPSK Highest Channel / 16QAM
=]
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 0,00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk PARS Limit (Lnnrx
-10 MRR—HEURLOUS LINE ABS BARS 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da -40 dBm
bi | ey - 50 dam i e -
60 e
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 95322089 MHz | -53.55 dBm —40,55 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 919.28786 Mz -53.64 dBm -40,64 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.51932 GHz | -54.,40 dBm -41,40 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64490 GHz | -54.33 dém -41,33 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.98811 GHz -52,85 dBm -30,85 R 1.790 GHz | 3.000 G 1.000 MHz | 2.05787 GHz -52,94 dBm | -39.94 d&
3.000 GHz 2,000 GHz | 1.000 MHz -45.83 dBm -32.83 dB 3.000 GHz 2.000 GHz 1.000 MHz 3.54120 GHz | -34.16 dB
9.000 | 13.000 GHz 1.000 MHz | 66 dBm ~36.66 4B 9.000 GHz | 13.000 Gl 1.000 MHz | 12.69879 GHz 5 dBm | ~36.56 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.78 dBm -32.78 dB 13.000 GHz 1.000 MHz 15.73748 GHz -45.60 dBm -32.60 dB
L i VI v L )i O]
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm i
peidily L —— —a ||| =0 dem — Sr— ~ Pacragme?
-60 de -50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 85564468 MHz | -53.59 dBm —40,59 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B83.41579 MHz -53.55 dBm -40,55 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69773 GHz | -28.76 dBm -15,76 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69773 GHz | -35.40 dBm -22,40 B
1.790 GHz | 3,000 GHz 1.000 MHz | -53.07 dBm 40,07 B 1.790 GHz | 3.000 GHz 1.000 MHz | 2.00294 GHz -52,98 dim | -30.98 di
3.000 GHz 9.000.GHz | 1.000 MHz “! 3.000 GHz ©.000 GHz 1.000 MHz 3.42171 GHz | -38.69 dBm -25.69 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 9.000 GHz | 1.000 MHz | 12.69529 GHz 43,45 dBm | ~36.45 dB |
13.000 GHz 18.000 GHz 1.000 MHz 13.000 GHz 1.000 MHz 15.75331 GHz -45.64 dBm -32.64 dB
L i L )i O]

Date 16 AUG 2017 14:03 57

Date 16 AUG 2017 14:07:38

Middle Channel / QPSK

Middle Channel / 16QAM

=]
Ref Level 0,00 dBm  Offset 5.20 d8 Mode Auto Sweep Ref Lavel 000 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk PARS Limit (Lnnrx
-1 dBfE RIS P s PARS -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 da -40 dBm
~ - 50 dBm pomanl = =
i
60 e
-70 dB -70 dBm
-80 der -60 dBm
-0 der 90 dBim
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 924:62018 MHz | -53.58 dBm —40,52 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 896, 50425 MHz -53.68 dBm -40,66 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69388 GHz | -54.21 dBm -41,21 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69353 GHz | -54.06 dBm -41,06 d&
1.790 GHz | 3,000 GHz 1.000 MHz | 2.07501 GHz -52,67 dBm -30,67 R 1.790 GHz | 3.000 G 1.000 MHz | 2.00040 GHz -53.00 dBm | -40.00 d&
3.000 GHz 2,000 GHz | 1.000 MHz 3.476871 GHz | -47,28 dBm -34.28 dB 3.000 GHz 2.000 GHz 1.000 MHz 6.87543 GHz | -34.81 dB
9.000 | 13.000 GHz 1.000 MHz | 12.67229 GHz | 59 dBm 3 dB 9.000 GHz | 13.000 Gl 1.000 MHz | 12.65829 GHz dBm |
13.000 GHz 18.000 GHz 1.000 MHz 15.73956 GHz -45.67 dBm 13.000 GHz 1.000 MHz 15.76206 GHz -45.61 dBm
L i VI v L )i O]
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level dBm  Offset 5.20 d8 Mode Auto Sweep Ref Lavel dém Offset 5.20dB Mnde Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {theck Limit ¢heck
1o PURICHS | INE ABS 10 MdeP—fPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
20 48 -20 dim
-30 dB =30 dBrm
-40'dB 40 dBm
i ]| - I - - .
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 874.55022 MHz | -53.40 dBm —40,40 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 85 4 MHz -53.50 dBm -40,60 d&
| 1.000 MHz 1.67839 GHz | -54.34 dBm -41,34 dB 1.000 GHz 1,700 GHz | 1.000 MHz S GHz | -54.24 dBm -41,24 dB
3,000 GHz 1.000 MHz | -20,68 dBm -16.68 dB 1.790 GHz 3,000 GHz 1.000 MHz | 2 GHz -33.98 dBm -20.98 di
9.000.GHz | 1.000 MHz ; | -42.85 dBm -29.85 dB 3.000 GHz 9.000 GHz | 1.000 MHz 1GHz | -44.72 dBm -31.72 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.161B5 GHz | 31 dBm 36,31 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | 12, 9 GHz -43,59 dBm | ~36.59 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74998 GHz -45.78 dBm -32.78 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74915 GHz -45.63 dBm -32.63 dB
i i
L I1 [ | [Fa L il [ | gl
Date 16 AUG 2017 141123 Date 16 AUG 2017 14:1206

LTE Band 66 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum tr
Ref Level 0,00 dBm  Offset 5.20 d8 Mode Auto Sweep Ref Lavel dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tLh-‘rk Limit (Lnnrx
B L e Lt 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
30 dB -30 dBm
40 d 40 dBm
= - A
50 dar e - S0 dBm et o
60 dB 60 e
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 91666407 MHz | dBm 40,47 dB 30,000 MHz | 1.000 GHz | 1.000 MHz -53.53 dBm -40,53 dB
GHz : | 1.000 MHz 1.69353 GHz | dBm 1.000 GHz 1,700 GHz | 1.000 MHz -36.49 dBm 23,49 dB
z 3,000 GHz 1.000 MHz | 2.98730 GHz dBm | 1.790 GHz 3.000 GHz 1.000 MHz | dBm | -40.21 dB
GHz 2,000 GHz | 1.000 MHz 3.42221 GHz | dBm 3.000 GHz 2.000 GHz | 1.000 MHz 1 dBm -24.71 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.66829 GHz dBrm | 9.000 GHz 13.000 GHz 1.000 MHz | -43.61 dém |
13.000 GHz 18:000 GHz 1.000 MHz 15.74581 GHz dém 13.000 GHz 18:000 GHz 1.000 MHz 15.75373 GHz -45.63 dém
i i

Date 16.ALG 2017 14.18.27 Date. 16.AUG 2017 14:17.20
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
-1p AfE—HRURIOUS LINE 8S PASS _10 déRp_EPURIONS |INE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da -40 dBm
; T Lprhmnant, - &0 dBm—2 el - A
60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 94952750 MHz | 5 —40,52 d 30,000 MHz | 1.000 GHz | 1.000 MHz | 950, -53.55 dBm -40,55 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | 1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -48.70 dBm -35,70 d&
1.790 GHz | 3,000 GHz 1.000 MHz | 2.98540 GHz 1.790 GHz | 3.000 GHz 1.000 MHz | 2.08245 -53.00 dBm | -40.00 d&
3.000 GHz 2,000 GHz | 1.000 MHz 6.86743 GH. 3.000 GHz 2.000 GHz 1.000 MHz 6.87843 GHz | 61 db
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68229 GHz | 9.000 GHz | 1.000 MHz | 11.70241 GHz -43.68 dBm |
13.000 GHz 18.000 GHz 1.000 MHz 15.74956 GHz 13.000 GHz 1.000 MHz 15.74665 GHz -45.49 dBm
[ i (| L il O]
Date 16 ALG 2017 141925 Date 16 AUG 2017 14:20:05
Highest Channel / QPSK Highest Channel / 16QAM
=]
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk PARS Limit (Lnnrx
-10 AffE—pEURIOUS LINE ABS gl -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da I -40 dBm
A (| 50 dBm I p— -
o o "
L oamnd
60 e
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 971.15592 MHz | -53,71 dBm —40,71 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 943,52574 MHz -53.21 dém -40,21 dB
1.000 GHz 1,700 GHz | 1.000 MHz -54.38 dBm -41,38 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69108 GHz | -54.41 dBm -41,41 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -30,00 dBm 17,00 R 1.790 GHz | 3.000 G 1.000 MHz | 1.79706 GHz -31,50 dBm | -16.59 d&
3.000 GHz 2,000 GHz | 1.000 MHz -40,94 dBm 4 db 3.000 GHz 2.000 GHz 1.000 MHz 3.52271 GHz | 44,10 dBm -31.10 dB
9.000 | 13.000 GHz 1.000 MHz | | dB 9.000 GHz | 13.000 Gl 1.000 MHz | 12.68379 GHz -43.74 dBm | ~36.74 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.83 dBm -32.83 dB 13.000 GHz 1.000 MHz 15.74873 GHz -45.88 dBm -32.88 dB
L i VI v L )i O]

Date 16AUG 2017 14:31.43
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e as.  FCC RF Test Report

Report No. : FG771905B

Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0005
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0009
-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0009
20 Battery End Point 0.0006
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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e as.  FCC RF Test Report

Report No. : FG771905B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0009
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0024
10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0014
20 Battery End Point 0.0003
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z855
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e as.  FCC RF Test Report

Report No. : FG771905B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0045
40 Normal Voltage 0.0018
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0050
-10 Normal Voltage 0.0045 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0047
20 Normal Voltage 0.0029
20 Battery End Point 0.0006
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International (Kunshan) Inc. Page Number : A153 of A155
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e as.  FCC RF Test Report

Report No. : FG771905B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0011
30 Normal Voltage 0.0068
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0085 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0078
20 Normal Voltage 0.0023
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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e as.  FCC RF Test Report

Report No. : FG771905B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0024
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0010

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0019
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -59.98 -13 -46.98 -63.49 -64.97 1.88 6.87 H
5637 -61.76 -13 -48.76 -69.95 -69.06 2.38 9.68 H
Middle 7518 -63.76 -13 -50.76 -75.79 -72.83 2.74 11.81 H
3759 -52.08 -13 -39.08 -57.39 -57.07 1.88 6.87 \
5637 -55.68 -13 -42.68 -64.25 -62.98 2.38 9.68 V
7518 -65.24 -13 -52.24 -75.95 -74.31 2.74 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -59.49 -13 -46.49 -63.00 -64.48 1.88 6.87 H
5637 -61.90 -13 -48.90 -70.09 -69.20 2.38 9.68 H
Middle 7515 -60.21 -13 -47.21 -72.24 -69.28 2.74 11.81 H
3756 -50.90 -13 -37.90 -57.02 -55.89 1.88 6.87 \Y
5637 -56.94 -13 -43.94 -65.51 -64.24 2.38 9.68 \Y
7515 -64.79 -13 -51.79 -75.5 -73.86 2.74 11.81 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 5MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -58.92 -13 -45.92 -62.43 -63.91 1.88 6.87 H
5634 -61.02 -13 -48.02 -69.21 -68.32 2.38 9.68 H
Middle 7512 -63.95 -13 -50.95 -75.98 -73.02 2.74 11.81 H
3756 -48.01 -13 -35.01 -55.54 -53.00 1.88 6.87 \Y
5634 -55.61 -13 -42.61 -64.18 -62.91 2.38 9.68 \Y
7512 -65.15 -13 -52.15 -75.86 -74.22 2.74 11.81 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 2/ 10MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3750 -61.46 -13 -48.46 -64.97 -66.45 1.88 6.87 H
5625 -63.04 -13 -50.04 -71.23 -70.34 2.38 9.68 H
Middle 7503 -62.88 -13 -49.88 -74.91 -71.95 2.74 11.81 H
3750 -54.50 -13 -41.50 -58.74 -59.49 1.88 6.87 \
5625 -60.56 -13 -47.56 -69.13 -67.86 2.38 9.68 \
7503 -64.91 -13 -51.91 -75.62 -73.98 2.74 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 15MHz /| QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -58.95 -13 -45.95 -62.46 -63.94 1.88 6.87 H
5619 -60.07 -13 -47.07 -68.26 -67.37 2.38 9.68 H
Middle 7494 -63.37 -13 -50.37 -75.40 -72.44 2.74 11.81 H
3747 -48.66 -13 -35.66 -55.88 -53.65 1.88 6.87 \
5619 -57.95 -13 -44.95 -66.52 -65.25 2.38 9.68 \Y
7494 -64.38 -13 -51.38 -75.09 -73.45 2.74 11.81 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3741 -58.20 -13 -45.20 -61.71 -63.19 1.88 6.87 H
5613 -61.67 -13 -48.67 -69.86 -68.97 2.38 9.68 H
Middle 7485 -63.96 -13 -50.96 -75.99 -73.03 2.74 11.81 H
3741 -46.97 -13 -33.97 -54.44 -51.96 1.88 6.87 \Y
5613 -56.50 -13 -43.50 -65.07 -63.80 2.38 9.68 \Y
7485 -65.34 -13 -52.34 -76.05 -74.41 2.74 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -63.60 -13 -50.60 -62.23 -65.46 1.19 5.20 H

2508 -59.96 -13 -46.96 -62.95 -62.18 1.53 5.90 H
Middle 3345 -67.37 -13 -54.37 -71.32 -70.16 1.76 6.70 H

1672 -62.94 -13 -49.94 -60.9 -64.80 1.19 5.20 V

2508 -64.08 -13 -51.08 -66.06 -66.30 1.53 5.90 V

3345 -67.78 -13 -54.78 -71.1 -70.57 1.76 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz /| QPSK / RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1670 -61.88 -13 -48.88 -60.51 -63.74 1.19 5.20 H

2506 -61.09 -13 -48.09 -64.08 -63.31 1.53 5.90 H
Middle 3342 -67.28 -13 -54.28 -71.23 -70.07 1.76 6.70 H

1670 -62.39 -13 -49.39 -60.35 -64.25 1.19 5.20 \Y

2506 -64.13 -13 -51.13 -66.11 -66.35 1.53 5.90 V

3342 -67.70 -13 -54.70 -71.02 -70.49 1.76 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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e as.  FCC RF Test Report

Report No. : FG771905B

LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1668 -61.88 -13 -48.88 -60.51 -63.74 1.19 5.20 H

2502 -59.24 -13 -46.24 -62.23 -61.46 1.53 5.90 H
Middle 3336 -67.28 -13 -54.28 -71.23 -70.07 1.76 6.70 H

1668 -61.51 -13 -48.51 -59.47 -63.37 1.19 5.20 \

2502 -61.28 -13 -48.28 -63.26 -63.50 1.53 5.90 \

3336 -67.73 -13 -54.73 -71.05 -70.52 1.76 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK/ RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1664 -61.45 -13 -48.45 -60.08 -63.31 1.19 5.20 H

2496 -58.30 -13 -45.30 -61.29 -60.52 1.53 5.90 H
Middle 3327 -66.81 -13 -53.81 -70.76 -69.60 1.76 6.70 H

1664 -61.29 -13 -48.29 -59.25 -63.15 1.19 5.20 \Y

2496 -59.51 -13 -46.51 -61.49 -61.73 1.53 5.90 V

3327 -67.17 -13 -54.17 -70.49 -69.96 1.76 6.70 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e as.  FCC RF Test Report

Report No. : FG771905B

LTE Band 12/ 1.4MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1414 -65.18 -13 -52.18 -61.02 -66.08 1.14 4.19 H

2120 -64.91 -13 -51.91 -64.37 -66.37 1.4 5.01 H

2828 -65.46 -13 -52.46 -66.10 -67.99 1.63 6.31 H
Middle 3534 -64.83 -13 -51.83 -66.78 -67.58 1.83 6.73 H

1414 -70.68 -13 -57.68 -65.55 -71.58 1.14 4.19 \

2120 -69.60 -13 -56.60 -67.72 -71.06 1.4 5.01 \

2828 -65.32 -13 -52.32 -67.44 -67.85 1.63 6.31 \

3534 -67.49 -13 -54.49 -69.28 -70.24 1.83 6.73 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit °_"e.' SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1412 -67.86 -13 -54.86 -63.70 -68.76 1.14 4.19 H

2118 -62.67 -13 -49.67 -62.13 -64.13 1.4 5.01 H

2824 -66.48 -13 -53.48 -67.12 -69.01 1.63 6.31 H
Middle 3531 -64.89 -13 -51.89 -66.84 -67.64 1.83 6.73 H

1412 -69.88 -13 -56.88 -64.75 -70.78 1.14 4.19 \Y

2118 -66.33 -13 -53.33 -64.45 -67.79 1.4 5.01 \Y

2824 -64.93 -13 -51.93 -67.05 -67.46 1.63 6.31 \Y

3531 -68.20 -13 -55.20 -69.99 -70.95 1.83 6.73 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e as.  FCC RF Test Report

Report No. : FG771905B

LTE Band 12 / 5MHz /| QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1410 -68.75 -13 -55.75 -64.59 -69.65 1.14 4.19 H
2116 -63.79 -13 -50.79 -63.25 -65.25 1.4 5.01 H
2822 -67.07 -13 -54.07 -67.71 -69.60 1.63 6.31 H
Middle 3528 -66.84 -13 -53.84 -68.79 -69.59 1.83 6.73 H
1410 -71.43 -13 -58.43 -66.3 -72.33 1.14 4.19 \
2116 -68.63 -13 -55.63 -66.75 -70.09 1.4 5.01 \
2822 -65.51 -13 -52.51 -67.63 -68.04 1.63 6.31 \
3528 -70.30 -13 -57.30 -72.09 -73.05 1.83 6.73 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit °_"e.' SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1406.18 -69.87 -13 -56.87 -65.71 -70.77 1.14 4.19 H
2108 -60.17 -13 -47.17 -59.63 -61.63 1.4 5.01 H
2812 -67.32 -13 -54.32 -67.96 -69.85 1.63 6.31 H
Middle 3516 -65.88 -13 -52.88 -67.83 -68.63 1.83 6.73 H
1406 -71.70 -13 -58.70 -66.57 -72.60 1.14 4.19 \Y
2108 -67.69 -13 -54.69 -65.81 -69.15 1.4 5.01 \Y
2812 -65.79 -13 -52.79 -67.91 -68.32 1.63 6.31 \Y
3516 -69.27 -13 -56.27 -71.06 -72.02 1.83 6.73 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 66 / 1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3489 -62.30 -13 -49.30 -69.09 -67.19 1.81 6.70 H
5232 -60.88 -13 -47.88 -73.56 -67.78 2.23 9.13 H
Middle 6978 -60.20 -13 -47.20 -75.38 -68.26 2.60 10.66 H
3489 -61.55 -13 -48.55 -66.75 -66.44 1.81 6.70 \
5232 -57.39 -13 -44.39 -70.94 -64.29 2.23 9.13 \
6978 -59.03 -13 -46.03 -74.08 -67.09 2.6 10.66 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3486 -65.40 -13 -52.40 -72.19 -70.29 1.81 6.70 H
5232 -61.18 -13 -48.18 -73.86 -68.08 2.23 9.13 H
Middle 6975 -60.47 -13 -47 .47 -75.65 -68.53 2.60 10.66 H
3486 -63.00 -13 -50.00 -68.2 -67.89 1.81 6.70 \Y
5232 -57.77 -13 -44.77 -71.32 -64.67 2.23 9.13 \Y
6975 -60.28 -13 -47.28 -75.33 -68.34 2.6 10.66 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 5MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3486 -61.69 -13 -48.69 -68.48 -66.58 1.81 6.70 H
5229 -60.58 -13 -47.58 -73.26 -67.48 2.23 9.13 H
Middle 6972 -61.21 -13 -48.21 -76.39 -69.27 2.60 10.66 H
3486 -62.86 -13 -49.86 -68.06 -67.75 1.81 6.70 \Y
5229 -58.40 -13 -45.40 -71.95 -65.30 2.23 9.13 \Y
6972 -60.73 -13 -47.73 -75.78 -68.79 2.6 10.66 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LASB.

FCC RF Test Report

Report No. : FG771905B

LTE Band 66 / 10MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3480 -61.12 -13 -48.12 -67.91 -66.01 1.81 6.70 H
5223 -60.58 -13 -47.58 -73.26 -67.48 2.23 9.13 H
Middle 6963 -60.69 -13 -47.69 -75.87 -68.75 2.60 10.66 H
3480 -61.59 -13 -48.59 -66.79 -66.48 1.81 6.70 \
5223 -60.16 -13 -47.16 -73.71 -67.06 2.23 9.13 \
6963 -60.59 -13 -47.59 -75.64 -68.65 2.6 10.66 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3477 -62.85 -13 -49.85 -69.64 -67.74 1.81 6.70 H
5214 -61.17 -13 -48.17 -73.85 -68.07 2.23 9.13 H
Middle 6954 -60.52 -13 -47.52 -75.70 -68.58 2.60 10.66 H
3477 -63.50 -13 -50.50 -68.7 -68.39 1.81 6.70 \Y
5214 -60.39 -13 -47.39 -73.94 -67.29 2.23 9.13 \Y
6954 -59.11 -13 -46.11 -74.16 -67.17 2.6 10.66 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3471 -62.66 -13 -49.66 -69.45 -67.55 1.81 6.70 H
5208 -60.74 -13 -47.74 -73.42 -67.64 2.23 9.13 H
Middle 6945 -59.82 -13 -46.82 -75.00 -67.88 2.60 10.66 H
3471 -63.03 -13 -50.03 -68.23 -67.92 1.81 6.70 \Y
5208 -57.37 -13 -44.37 -70.92 -64.27 2.23 9.13 \Y
6945 -60.03 -13 -47.03 -75.08 -68.09 2.6 10.66 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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